INSTRUCTION MANUAL
PARTS LIST

X2 X2 x1 x1
Tube - 1 Tube - 2 Tube - 3 Tube - 4
D38x440x595mm ®38x700mm $38x860mm $38x860mm
N B
x1 x1 X2 X2
Tube - 5 Tube -6 Tube -7 Tube - 8
$22x685x640mm ©22x685x640mm »38x285x685mm ®38x900mm
9] J / / /
/ . - x4 X2
Tube -9 Tube - 11 Tube - 12 Tube - 13
®22x670mm ®22x770mm ®22x770mm D38x400mm
@
X1 x3 x2 x4
7 e T I (7' PO T S
®38x500x1220mm ®19x1205mm ®19x1055mm Basketball
-
X =
[EH] [HH N——~
x1 x2 X14 X2
Electronic )
i R
Scorer Paddle Sensor Plastic Washer M6 im
oo
o o
X2
Rim Support
Plate
M6 Washer M6x20mm Bolt M6 x35mm Bolt

M6x50mm Bolt

3.5 x 8mm Bolt

M6x70mm Bolt

TIVE

Electronic Scorer
Face Plate

Wrench




x8
M6x45mm Bolt Pump Ball Return Net Spacer
ﬂ\
X1 X2
Allen Key Spacer
PRE-INSTALLED PARTS
>
S———~
\g_/)
g
x2 x4 x8 x8
""""" B S e S et oS i i u i =T =T T =S s P
Plastic Pole Encaje de Poste Plastic Pole Encaje de Poste
Big Spring Lock : Rizgft:ué?ai?je Small Spring Lock: Rgsf:tzd;;a SZﬁo Insert : IJDIéstico Insert : lé’léstico
1 1 q P1-1/2" P1-1/27 P7/8” 1 P7/8”

[

ASSEMBLY INSTRUCTIONS:

1. Find a clean, level place to begin the assembly of your
Basketball Game. We recommend that two adults work
together to assemble this basketball game.

D@D

Spring Lock

FIG.1 & 2

¥,

Spring Lock

3. Attach the Tubes - 2 (#2) to the Tube - 3 and Tube - 4

(#3 and #4) using the spring lock mechanism

(pre-installed) as shown in FIG. 1.

2. Remove all the parts from the box and verify that you

have all of the listed parts as shown on the Parts list
pages. Carefully cut or tear the four corners of the box
so that the bottom of the box can be used as your work
surface.

@

D C

lfo

4. Attach the Tubes - 7 (#7) to the Tubes - 8 (#8)

as shown in FIG. 2.



®
:

K5
29

30
FIG. 3

5. Attach the Tube-5 (#5) and Tube-6 (#6) to Tube-7 and Tube-8 (#7 and #8) using Bolts(#31), Washers(#25) and
Nuts (32). See FIG.3A.

6. Attach the Tube-5 (#5) and Tube-6 (#6) to Tube-3 and Tube-4 (#3 and #4) using Bolts(#30), Washers(#25) and
Nuts (32). See FIG.3B.
Note: Make sure the spring locks face inward.

7. Attach the Tube-7 (#7) to Tube-2 (#2) using Bolts(#31), Washers(#25) and Nuts (32). See FIG.3C.
8. Insert the Tube-6 (#6) to the Tube-5 (#5) as shown in FIG. 3.

/(1
25 = x4
37 m—) X 2
@ 0 x

FIG. 4 @

9. Attach the Tube-14(#14) to Tube-8(#8) as shown in FIG. 4.



25 (= X6
28) mmmmm)) X 1
G1) vom—) X 2
® B

FIG.5

10. Attach the Tube - 14and Tubes - 15 (#14and #15) to
Tube - 2 (#2), Tube - 5 (#5) and Tube - 6 (#6) using
Bolts (#28 & #31), Washers (#25) and Nuts (#32) as
shown in FIG. 5A & 5B.

= @
—

@ X2 P3 AN
@ X2 = ?
@

p—

FIG. 6
11. Insert the Tubes - 1 (#1) to the Tubes - 2 (#2) as shownin FIG.6.



o ‘

@/<2 D |, / .

?2 p : /
X4 Spring Lock

xe o ©
— N
;
g Spring Lock
> 0
m Spﬁock

FIG.7 -

12. Attach the Tubes - 11(#11) to the Tube - 9, Tube - 10 and Tube - 11 (#10 and #11) using the spring lock
mechanism (pre-installed) as shown in FIG.7 .

FIG.8
13 . Insert the Tubes - 13 (#13) to the Tubes - 12 (#12) as shown in FIG. 8.




FIG.9

14 . Attach the Tubes (#9, #10, #11) to Tube - 13 (#13) and Tube - 8 (#8) using Bolts (#29), Washers (#25),
Spacers (#40) and Nuts (#32) as shown in FIG. 9A & 9B.

19 & x2

FIG. 10

15. Attach the Pump (#38) to Tube-5,Tube-6 and Tube-10
(#5, #6 and #10)using Bolts(#29), Bolts (#26), <
Spacer(#42), Washer(#25) and Nuts (#32). See FIG.10 & FIG. 10A.




(19 $RO x2
X8

Q X 2
@) (] x2

@ X 1
@

) X 16

G H xe

FIG.11

16. Attach the Rims (#20) and Rim Support Plates (#21) to the Backboard (#24) using the Bolts (#27)
and Nuts (#32). Then attach the Paddle Sensors (#18) to the Backboard (#24) using the Bolts (#27),
Washers (#19) and Nuts (#32). Ensure that washers are used on both sides of the backboard as
shown in FIG. 11.

FIG.12
17. Attach the Electronic Scorer Face Plate (#35) to the 18- Install the Net (#23) to the Rim (#20) as shown
front of the Backboard and connect with the Electronic in FIG.12A and 12B.

Scorer (#17) using Bolts (#33) as shown in FIG.12.



FIG.13

19. Slide elastic straps and sleeve of Ball Return Net (#39)  20.Slide the Tube -14 (#14) in front of the Ball Return Net
onto Top Tubes - 1 (#1) as shown in FIG. 13A & 13B. (#39) and attach it to the Tube - 13 (#13) using Bolts
(#37), Washers (#25) and Nuts (#32) as
shown in FIG. 13C.



©» = x| A
25 & x4

@ [ x u
mm)m D

39

FIG.14

21- With the help of another adult, Attach the Backboard
(#24) to the Tubes - 1 (#1) using Bolts (#34), Washers
(#19& #25) and Nuts (#32) as shown in FIG. 14 A.

At each bottom hole of the backboard, attach the ramp
tabs of Ball Return Net (#39) using Bolts (#34),
Washers (#19& #25), and Nuts (#32) as shown

in FIG. 14B.

Back View

24@

- N1

O(o-..

34) (19 9

@

39

25

Ramp Tab

32



U,

Electronic Scorer

Sensor wire

Sensor wire

Note: Attach elastic straps
around Nuts.

FIG.15
Connect the Sensor Wire of Paddle Sensor (#18) to the Electronic Scorer (#17) as shown in FIG. 15.






ELECTRONIC SCORER OPERATION

Battery Installation

Battery Box: Unscrew the bolt using a screwdriver and open the
battery box. Insert 3 “AA” batteries ( not included) in the order of
polarity as shown on the inside cover. Then close the cover using
a screwdriver. Turn the power ON using the ON/OFF switch.

Reminding:

a. Batteries must be installed according to the correct polarization
(+ and -) required.

b. Please clean the battery contacts and also those of the device prior to
battery installation.

c. If the game will not be used for a long period of time, we recommend
that the batteries should be removed.

How to play?

1. While game is in Sleep Mode, if a basketball is scored, the game will turn back on and the score board will begin the 5 sec.

countdown.

2. After finishing the game, Turn OFF the scorer by using the ON/OFF switch. NOTE: The scoreboard will turn off after 5 minutes of
inactivity; however, we recommend turning the ON/OFF switch to OFF when the game will not be used for an extended period

of time.

/A WARNING:

1) Requires 3 “AA” batteries (not included).

2) Do not mix old and new batteries.

3) Do not mix alkaline, standard (carbon zinc), or
rechargeable (nickel-cadmium) batteries.

Missing parts, damages, and any other problems, please contact us via email.

VX‘ raycheesport@gmail.com



